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FCC ID: 2ACCJB224

TEST REPORT VERIFICATION

Applicant : TCL Communication Ltd.
Manufacturer : TCL Communication Ltd.
Product :  Tablet PC
FCCID : 2ACCJB224
(A) Model No. : 8188G
(B) Brand : TCL
(C) Test Voltage ,IDE i

" DC 5V From Adapter Input AC 120V/60Hz
Measurement Standards Used:

FCC RULES AND REGULATIONS PART 15 Subpart E
(FCC CFR 47 Part 15E, §15.407)

The device described above was tested by Audix Technology (Shenzhen) Co., Ltd. to determine the
maximum emission levels emanating from the device. The maximum emission levels were compared
to the FCC Part 15 subpart E limits.

The measurement results are contained in this test report and Audix Technology (Shenzhen) Co., Ltd.
is assumed full responsibility for the accuracy and completeness of these measurements. Also, this
report shows that the EUT to be technically compliant with the requirements of FCC Part 15E
standards.

This report applies to single evaluation of one sample of above mentioned product. This report shall
not be reproduced in part without written approval of Audix Technology (Shenzhen) Co., Ltd.

Date of Test : Jul.16~19, 2024  Date of Report: Jul.19, 2024

Jasmir\e. in 2 '
j Reviewed by : 7%;.”% L%f’t

Jasmine Ning / Thowfias Chen / Assistant Manager
Assistant

m® FEMAE FEH) AMAF
Audix Technology (Shenzhen) Co., Ltd.

EMC#MN#u&+A ¥

Stamp only for £MC Degpt. Report
Approved & Authorized Si*ner . Signature: l/W"j \/\/"
I\

sunny-kujfManager -
AN

Prepared by :
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1. SUMMARY OF MEASUREMENTS AND RESULTS

The EUT has been tested according to the applicable standards as referenced below.

Description of Test Item Results
Channel Availability Check Time N/A
Channel Move Time PASS
Non-Occupancy Period PASS
Channel Closing Transmission Time PASS
U-NII Detection Bandwidth N/A
N/A is an abbreviation for Not Applicable, sine the product is client without radar
detection function

Audix Technology (Shenzhen) Co., Itd.. Report No. ACS-F24124
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FCC ID: 2ACCJB224

2. GENERAL INFORMATION

2.1. Description of Device (EUT)

Applicant TCL Communication Ltd.

5/F, Building 22E, 22 Science Park East Avenue, Hong
Kong Science Park, Shatin, NT, Hong Kong

Manufacturer TCL Communication Ltd.

5/F, Building 22E, 22 Science Park East Avenue, Hong
Kong Science Park, Shatin, NT, Hong Kong

Factory Huizhou TCL Mobile Communication Co., Ltd.
No0.86, Hechang 7th West Road, Zhong Kai Hi-tech

Applicant Address

Manufacturer Address

PR ALESE Development District, Hui Zhou, Guang Dong
Brand TCL

Product Tablet PC

Model No. 8188G

FCC ID 2ACCJB224

Sample Type Prototype production

Date of Receipt May.21, 2024

Date of Test Jul.16~19, 2024

Audix Technology (Shenzhen) Co., Itd.. Report No. ACS-F24124  Page 5 of 40
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FCC ID: 2ACCJB224
2.2. Feature of Equipment Under Test
Product Feature & Specification
Product Tablet PC
Model No. 8188G
X] Commercial Power AC 100-240V~50/60Hz
Power Source [X] External Power Source DC 5.0V, 2.0A
X Li-ion Battery DC 3.85V
[ ] UM battery DCV
5GHz Wi-Fi
Support Modes 802.11a/n20/n40/ac20/ac40/ac80
Frequency Range 5180-5240MHz, 5260-5320MHz, 5500-5700MHz, 5745-5825MHz
Type of Modulation 802.11a/n (OFDM): QPSK, BPSK, 16QAM, 64QAM
802.11ac (OFDM): QPSK, BPSK, 16QAM, 64QAM,256QAM
802.11a: 6/9/12/18/24/36/48/54 Mbps;
Data Rate 802.11n: up to 300Mbps;
802.11ac: up to 867Mbps
Channel Separation 5MHz
Antenna System
Type of Antenna & Antenna Type : PIFA Antenna
Antenna Peak Gain Antenna Gain: 1.76dBi
Remark:
This report is for Wi-Fi 5GHz DFS radio specification only.
EUT also supports other radio specification as below listed:
GSM (Test report No. ACS-F24107)
UMTS(Test report No. ACS-F24108)
LTE(Test report No. ACS-F24109)
BDR+EDR(Test report No. ACS-F24110)
BLE (Test report No. ACS-F24111)
Wi-Fi 2.4GHz (Test report No. ACS-F24112)
Wi-Fi 5GHz (Test report No. ACS-F24113)
Audix Technology (Shenzhen) Co., Itd.. Report No. ACS-F24124  Page 6 of 40
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FCC ID: 2ACCJB224

2.3. Support Equipment

Item Manufacturer Model Remark
FCC ID: LDK102073
IC:2461B-102073

NCC ID: CCAI10LP092ATO
AP Server D-Link DIR-815A1 FCC ID: KA2IR815A1
IC: 4216A-IR815A1

AP Server CISCO AIR-AP1262N-A-K9

2.4. Test Channel

Frequency Band Channel No. Frequency
20MHz
52 5260MHz
5260-5320MHz 40MHz
(U-NI11-2A Band) 54 5270MHz
80MHz
58 5290MHz
20MHz
100 5500MHz
5500-5720MHz 40MHz
(U-N11-2C Band) 102 5510MHz
80MHz
106 5530MHz

Audix Technology (Shenzhen) Co., Itd.. Report No. ACS-F24124  Page 7 of 40
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AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: 2ACCJB224
2.5. Description of Test Facility
Site Description
Name of Firm Audix Technology (Shenzhen) Co., Ltd.
No. 6, Kefeng Road, Science & Technology
Park, Nanshan District, Shenzhen,
Guangdong, China
EMC Lab. Certificated by ISED, Canada
Company Number: 5183A
CAB identifier: CN0034
Valid Date: Mar.31, 2025
Certificated by FCC, USA
Designation No.: CN5022
Valid Date: Mar.31, 2025
Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2025
2.6. Measurement Uncertainty
Test Item Uncertainty
DFS Time Measurement +3.2%
Threshold +0.50dBm
Audix Technology (Shenzhen) Co., Itd.. Report No. ACS-F24124  Page 8 of 40
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AUDIX Technology (Shenzhen) Co., Ltd.

3. TEST EQUIPMENT

Item Equipment Manufacturer Model No. | Serial No. | Last Cal. In%?‘{}al C?]Iillj)rr]?ttio
1. Vg‘;tr?grgti%”na' Rohde & Schwarz| SMU200A | 105064 |Sep.15,23| 1Year | CCIC
2. Signal Analyzer |Rohde & Schwarz FSV7 102493 |Mar.16,24| 1 Year CCIC
3. Signal Analyzer |Rohde & Schwarz| FSV30 104051 |Mar.16,24| 1 Year CCIC
. Test Software | Rohde & Schwarz| DTS ANYSIS| 1gpse 18 | A | NA | NIA
5, RF Cable eastsheep | “H 00 N0 |Jun.19.24| 1vear | ccIC
6. RF Cable eastsheep 141'186\86"‘”' NO.4 Jun.19,24| 1Year | CCIC
7. Attenuator(20dB) N/A 1527 001 Sep.15,23| 1 Year CCIC
8. Attenuator(20dB) N/A 1527 002 Sep.15,23| 1 Year CCIC
9. Attenuator(10dB) Agilent 8491B |MY39269201|Mar.16,24| 1 Year CCIC
10. | Power Splitter | Mini-Circuits |27R%18%"| 572806042 | Sep.20,23| 1Year | cciC
11. | PowerSpliter | Mini-Circuits |27R%C18%"| sF52501405 | Sep.20,23| 1Year | ccIC

Notes: NCR means no calibration required(calibrated with system).

Notes: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Itd.. Report No. ACS-F24124
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FCC ID: 2ACCJB224

AUDIX Technology (Shenzhen) Co., Ltd.

4. WORKING MODES AND REQUIREMENT TEST ITEM

4.1. Applicability of DFS Requirements Prior To Use A Channel

Requirement

Operational Mode

Client without radar

Client with radar

Master detection detection
Non-Occupancy Period 4 4 4
DFS Detection Threshold v Not required v
Channel Availability Check Time 4 Not required Not required
U-NII Detection Bandwidth 4 Not required 4

4.2. Applicability of DFS Requirements During Normal Operation

Requirement

Operational Mode

Client without radar

Client with radar

Master detection detection
DFS Detection Threshold v Not required v
_Clzir:zgnel Closing Transmission v v v
Channel Move Time 4 4 4
U-NII Detection Bandwidth v Not required v

Audix Technology (Shenzhen) Co., Itd.. Report No. ACS-F24124
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FCC ID: 2ACCJB224

5. DFSDETECTION THRESHOLOS AND RADAR TEST

WAVEFORMS
5.1. Interference Threshold Value, Master or Client Incorporating In-Service
Monitoring
Maximum Transmit Power Value (See Notes 1 and 2)
E.LLR.P. > 200 milliwatt -64dBm
E.I.R.P <200 milliwatt
_ -62dBm
Power spectral sensity < 10dBm/MHz

E.l.R.P. <200 milliwatt that do not meet _64dBm

the power spectral sensity requirement
Note 1: This is the level at the input of the receiver assuming a O dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the
amplitude of the test transmission waveforms to account for variations in
measurement equipment. This will ensure that the test signal is at or above the
detection threshold level to trigger a DFS response.

The radar Detection Threshold, lowest antenna gain is the parameter of interference
radar DFS detection threshold.

5.2. Radar Test Waveform Minimum Step

Step intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1MHz for
chirp width and 1 for the number of pulses will be utilized for the random determination
of specific test waveforms.

Audix Technology (Shenzhen) Co., Itd.. Report No. ACS-F24124  Page 11 of 40
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AUDIX Technology (Shenzhen) Co., Ltd.

5.3. Short Pulse Radar Test Waveforms

: Minimum Percentage| Minimum
F_zradaer PUI(S es\é\é')dth (PSF;L) Number of Pulse of Successful number of
yp H H Detection Trials
0 1 1428 18 See Note 1 See Note 1
1 Test A: 15 unique 1y ) 60% 30
PRI values ” 360 ) I
randomly S(_elected Roundupd, ..t
from the list 23 19-10° |
PRI values in ‘ PRI }‘
Table 5a LS RS
Test B: 15 unique
PRI values
randomly selected
within the range of
518-3066 psec,
with a minimum
incement of 1
usec, excluding
PRI values
selected in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120
Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move
time, and channel closing time tests.

A minimum of 30 unique waveforms are required for each of the short pulse radar type 2
through 4. If more than 30 waveforms are used for short pulse radar types 2 through 4,
then each additional waveform must also be unique and not repeated from the previous
waveforms. If more than 30 waveforms are used for short pulse radar types 1, then each
additional waveform generated with Test B and must also be unique and not repeated
from the previous waveforms in Tests A or B.

Audix Technology (Shenzhen) Co., Itd.. Report No. ACS-F24124
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FCC ID: 2ACCJB224

FCC Radar Types (1 ~4) System Diagram

Frea) 5.300 000 000 00 |Gz - pep | 477 m Lev |-40.00 om0

I ALC-Auta Infa

Used R&S SMU200A (Vector SG with two ARB)

B11: Base-band Generator with ARB (16M samples) and Digital Modulation

B13: Base-band Main Module

B106: frequency range (100 kHz to 6 GHz)

For selecting the waveform parameters from within the bounds of the signal type, system
was random selection using uniform distribution.

5.4. Long Pulse Radar Test Waveforms

. Minimum
Radar Pglse Cr_urp PRI Mo Number of | Percentage of | Minimum
Width | Width of Pulse .
Type (usec) | (MH2) (usec) Per Burst Bursts Successful | of Trials
. Detection
5 50-100 | 5-20 |1000-2000 1-3 8-20 80% 30

The parameters for this waveform are randomly chosen. Thirty unique waveforms are
required for the Long Pulse radar test signal.  If more 30 waveforms are used for the
Long Pulse radar test signal, then each additional waveform must also be unique and not
repeated from the previous waveforms. Each waveform is defined as following:

(1) The transmission period for the Long Pulse Radar test signal is 12 seconds.

(2) There are a total of 8 to 20 Bursts in the 12 second period, with the number of Bursts
being randomly chosen. This number is Burst_Count.

(3) Each Burst consists of 1 to 3 pulses, with the number of pulses being randomly
chosen. Each Burst within the 12 second sequence may have a different number of
pulses.

(4) The pulse width is between 50 and 100 microseconds, with the pulse width being

randomly chosen. Each pulse within a Burst will have the some pulse width.
Pulses in different Bursts may have different pulse widths.

(5) Each pulse has a linear FM chirp between 5 and 20MHz, with the chirp width being
randomly chosen. Each pulse within a Burst will have the same chirp width. Pulses
in different Burst may have different chirp widths. The chirp is centered on the
pulse. For example, with a radar frequency of 5300MHz and a 20MHz chirped
signal, the chirp starts at 5290MHz and ends at 5310MHz.

Audix Technology (Shenzhen) Co., Itd.. Report No. ACS-F24124  Page 13 of 40
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(6) If more than one pulse is present in a Burst, the time between the pulses will be
between 1000 and 2000 microseconds, with the time being randomly chosen. If
three pulses are present in a Burst, the time between the first and second pulses is
chosen independently of the time between the second and third pulses.

(7) The 12 second transmission period is divided into even intervals. The number of
intervals is equal to Burst_Count. Each interval is of length
(12000000/Burst_Count) microseconds. Each interval contains one Burst. The
start time for the Burst, relative to the beginning of the interval, is between 1 and
[(12000000/Burst_Count)-(Total Burst length)+(One Random PRI interval)]
microseconds, with the start time being randomly chosen. The step interval for the
start time is 1 microsecond. The start time for each Burst is chosen independently.

A representative example of a Long Pulse radar test waveform:

(1) The total test signal length is 12 seconds.

(2) 8 Bursts are randomly generated for the Burst_Count.

(3) Burst 1 has 2 randomly generated pulses.

(4) The pulse width (for both pulses) is randomly selected to be 75 microseconds.

(5) The PRI is randomly selected to be at 1213 microseconds.

(6) Bursts 2 through 8 are generated using steps 3-5.

(7) Each Burst is contained in even intervals of 1500000 microseconds. The starting
location for Pulse 1. Burst 1 is randomly generated (1 to 1500000 minus the total
Burst 1 length + 1 random PRI interval) at the 325001 microsecond step. Bursts 2
through 8 randomly fall in successive 1500000 microsecond intervals (i.e. Burst 2
falls in the 1500001-3000000 microsecond range).

Bursts = 8~20
P S ==
Burst Interval = 17 / Bursts
Pulses = 1~3
e —— =" — =
Puise Wickth = 53~100 us PRI = 1000~2000 us
Chirp Width = 5-20 MHz 7
= T e T =N % I
=y U romeam )  mms =y B EIE
F 11 B i i ! i : : s 1. ¢ 33
H b 3z 8 i H i i i i I I 1 111
$ F ¢ . 3 i i i i i 1 : I'E 2
R ! | e A bloddid
P irEL Ll | T.% 1 SRR
- . . LA} g .
L =< -
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FCC ID: 2ACCJB224

FCC Radar Types (5) System Diagram

¥
noesnged

¥

i

Fading A
A | et ||,
& (R e T T
Std DA

T!!|:-£-FR1
| Firmms

Used R&S SMU200A (Vector SG with two ARB)

Path A/Path B Two B11: Base-band Generator with ARB (16M samples) and Digital

Modulation

B13: Base-band Main Module

B106: frequency range (100 kHz to 6 GHz)

For selecting the waveform parameters from within the bounds of the signal type, system

was random selection using uniform distribution.

\ 1

5.5. Frequency Hopping Pulse Radar Test Waveforms

Pulse Hopping| Minimum
Radar Width PRI |Pulses Per|Hopping Rate|Sequence| Percentage of | Minimum
Type (1sec) (usec) Hop (kHz) Length | Successful of Trials
H (ms) Detection
6 1 333 9 0.333 300 70% 30

For the Frequency Hopping Radar Type, the same Burst parameters are used for each
waveform. The hopping sequence is different for each waveform and a 100-length
segment is selected from the hopping sequence defined by the following algorithm:

The first frequency in a hopping sequence is selected randomly from the group of 475
integer frequencies form 5250-5274MHz. Next, the frequency that was just chosen is
removed from the group and a frequency is randomly selected from the remaining 474
frequencies in the group.  This process continues until all 475 frequencies are chosen for
the set.  For selection of random frequency, the frequencies remaining within the group
are always treated as equally likely.

Audix Technology (Shenzhen) Co., Itd.. Report No. ACS-F24124  Page 15 of 40
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Highes! Frequency = 5723 MHz

Pulses =89

PRI=133 us aSLaR - S8 s

2

I (= Burst Length (Sequence length) = 300 mis -I

FCC Radar Types (6) Syslem Diagram

F“ql nunol... —I PEP |#e%%ee o o quu| 7 l

| ListNode, ALC-Auto
Merker 1 Lbcheriaesn 1o
(== 2 Urchengsd our
3 Urchenigzd G’
4 Lirheng=d (=

| 2% edm Lzt Mode Data hop 474 = < =

Frequency | Powes | = Sate

Hz dBm
1 NQMM L58.90 .0‘. Extern Slop :I
2 56800000000  .58.90 R ]
3 5488000 000.00  '58.90
4 5 308000 00000 L58.90 Dwell Time | m.oool ms >
5 564900000000  |58.90 I———
6 543500000000  .58.90 o .
7 55900000000 5890 Blank RF Dutput ([Default DN) [ on
a

508000 00000  -58.90 et Mok et

[ 65100000000  L58.90 ;
10 463000 000.00  -58.90 List Mode Data... lop-474
1 544600000000  -58.90
12 531800000000  .58.90 Edit List Mode Data... I
13 567900000000  56.90 7 o I
o Ir 404 non nan an raon I-Hhi : e In: | I 0 # 100 | | "

Used R&S SMUZ200A (Vector SG with two ARB)

B11: Base-band Generator with ARB (16M samples) and Digital Modulation
B13: Base-band Main Module

B106: frequency range (100 kHz to 6 GHz)

For selecting the waveform parameters from within the bounds of the signal type, system

was random selection using uniform distribution.
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5.6. Conducted Calibration Setup

Radar Test

Signal Generator
O

Master
O

ATT 30dB

—[arom] | 2
Splitter/

—{ATT 1008]—{ Combiner

2-Way
Splitter/
Combiner

O Spectrum

EUT ©
(Client)

5.7. Radar Waveform Calibration Procedure

Attenuation)

Analyzer (with
10 dB internal

The measured frequency is 5260MHz &5290MHz for Band 11, 5500MHz & 5530MHz
for Band Il1. The radar signal was the same as transmitted channels, and injected into
the antenna port of AP (master) or Client Device with Radar Detection, measured the
channel closing transmission time and channel move time.
detection threshold level is set to -62dBm. The tested level is lower than required level

hence it provides margin to the limit.

5.8. Calibration Deviation
There is no deviation with the original standard.

The calibrated conducted

Audix Technology (Shenzhen) Co., Itd.. Report No. ACS-F24124
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5.9. Radar Waveform Calibration Result

DFS detection threshold level and the burst of pulses on the Channel frequency

U-NI1-2A Band

U-NI1-2C Band

20MHz

20MHz

Spectrum l]

Spectrum  # ]

Ref Level -10.00 d&m @ RBW 3 MHz Ref Level -10.00 d&m @ RBW 3 MHz

o Att 0dB @ SWT 100ms  VBW 3 MHz lo Att OdE @ SWT 100ms  VBW 3 MHz
TRG:VID TRG:VID

[@ 1Pk Cirw [@1Pk Cirw

-20 dBm 20

30 dBm 30

-40 dBm -40

50 dBm 0

-60 dBm

50

HJ Ik .

20 dBm a0
-100 dB -100 df

CF 5.26 GHz 32001 pts 10.0 ms/ CF 5.5 GHz 32001 pts 10.0 ms/

— — — —

L JU | Wait for Trigger... SEERREANE Wl P L JU | Wait for Trigger... BEANNRNLN ik 4
Spectrum l] “,"‘\’I Spectrum .(»] o

Ref Level -10.00 d&m ® RBW 3 MHz Ref Level -10.00 d&m & RBW 3 MHz
e Att 0dB @ SWT 100ms  VBW 3 MHz o Att 0dB @ SWT 100ms  VBW 3 MHz

TRG:VID TRG: VID

@1k Cirw (@ 1Pk cirw

-20 dBm -20

-30 deém -30

-40 dBm -40

-50 deém S0

-60 dBm

50

I

G 62.00

‘ RG -62.000 der

[

-50 dBm

-100 de:

=0

-100 df

CF 5.27 GHz 32001 pts 10.0 ms/ CF 5.51 GHz 32001 pts 10.0 ms/
— —
it it
L JU | Wait for Trigger... QRERRRENN ol P L JU | Wait for Trigger... BERRREEEE 6 4
Spectrum l] “,"‘\’I Spectrum .(»] b
Ref Level -10.00 d&m ® RBW 3 MHz Ref Level -10.00 d&m & RBW 3 MHz
e Att 0dB @ SWT 100ms  VBW 3 MHz o Att 0dB @ SWT 100ms  VBW 3 MHz
TRG:VID TRG: VID
[@iFk Cirw (@1Fk Cirw
-20 dBm -20
-30 deém -30
-401 dBm -40
-50 deém S0
-60 dem 60

-50 dBm

-100 de:

=0

-100 df

CF 5.29 GHz

32001 pts

10.0 ms/

CF 5.53 GHz

32001 pts

10.0 ms/

-
L JL

| Wait for Trigger... QRERRRENN ol

F B

T
JL

Wait for Trigger... SERRRNNED

4
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6. TEST SETUP AND TEST RESULT

6.1. Test Setup

6.1.1.Test Setup Diagram
Following is the test setup for generated the radar waveforms and used to monitor

UNII device.
Master
@)
Radar Test 3
Signal Generator i
7 2-W. 2-W. <
-Way -Way
Splitter/ Splitter/
—[arT 1008]—{ Combiner Combiner © Spectrum
Analyzer (with
uutT © 10 dB internal
(Client) Attenuation)

6.1.2.Test Setup Operation

System testing was performed with the designated test file that streams full
motion video from the Access Point to Client in full motion video mode using the
media player with the V2.61 Codec package. This file is used by IP and Frame
based systems for loading the test channel during the in-service compliance
testing of the U-NII device.

The waveform parameters from within the bounds of the signal type are selected
randomly using uniform distribution.

A spectrum analyzer is used as a monitor to verify that the EUT has vacated the
Channel within the (Channel Closing Transmission Time and Channel Move
Time, and does not transmit on a Channel during the Non-Occupancy Period after
the detection and Channel move. It is also used to monitor EUT transmissions
during the Channel Availability Check Time.
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6.1.3. Test Setup for Data Traffic Plot

U-NI1-2A Band

U-NI1-2C Band

20MHz

20MHz

Spectrum % L Spectrum # .
Ref Level 0.00 d&m & RBW 3 MHz Ref Level 0.00 d&m & RBW 3 MHz
po ALL 10 d8 @ SWT 12 5 VBW 3 MHz o AL 10 d8 @ SWT 12 5 VBW 3 MHz
SGL SGL.
|@ 1Pk Clrw @ 1Pk Clrw
-10 dem -10
-20 dBr 20
20 dBm .30
40 cai -0
70 dBm -70 dby
-50 dBm -80 dby
-90 deém a0
CF 5.26 GHz 32001 pts 125/ CF 5.5 GHz 32001 pts 125/
L I ] Ready WRRRRRR V] L it )i Ready WRNRRRNRD 4
Spectrum % L Spectrum # .
Ref Level 0.00 d&m & RBW 3 MHz Ref Level 0.00 d&m & RBW 3 MHz
po ALL 10 d8 @ SWT 12 5 VBW 3 MHz o AL 10 d8 @ SWT 12 5 VBW 3 MHz
SGL SGL.
|@ 1Pk Clrw @ 1Pk Clrw
-10 dem -10
-20 dBr 20
20 dBm .30
ql cli -40
70 dBm -70 dby
-50 dBm -80 dby
-90 deém a0
CF 5.27 GHz 32001 pts 125/ CF 5.51 GHz 32001 pts 125/
m " —
L JU ] Ready [T] P L JL )i Ready CECECEEEEN 4
Spectrum % L Spectrum # .
Ref Level 0.00 d&m & RBW 3 MHz Ref Level 0.00 d&m & RBW 3 MHz
po ALL 10 d8 @ SWT 12 5 VBW 3 MHz o AL 10 d8 @ SWT 12 5 VBW 3 MHz
SGL SGL.
|@ 1Pk Clrw @ 1Pk Clrw
-10 dem -10
-20 dB -20
-30 dBm -30
~40 dBm-
70 dBm
-50 dBm
-90 deém
CF 5.29 GHz 32001 pts 125/ CF 5.53 GHz 32001 pts 125/
— = —
L I ] Ready WRRRRRR V] L it )i Ready WRNRRRNRD 4
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6.2. Channel Move Time, Channel Closing Time, Non-Occupancy Period

Measurement
6.2.1.Limit
Parameter Value
10 seconds
Channel Move Time
See Note 1.

200 milliseconds + an aggregate of 60
Channel Closing Transmission Time |milliseconds over remaining 10 second period.
See Notes 1 and 2.

Note 1: The instant that the Channel Move Time and the Channel Closing
Transmission Time begins is as follows:

a. For the Short Pulse Radar Test Signals this instant is the end of the Burst.

b. For the Frequency Hopping radar Test Signal, this instant is the end of the
last radar Burst generated.

c. For the Long Pulse Radar Test Signal this instant is the end of the 12 second
period defining the Radar Waveform.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds
starting at the beginning of the Channel Move Time plus any additional
intermittent control signals required to facilitate a Channel move (an aggregate
of 60 milliseconds) during the remainder of the 10 second period. The
aggregate duration of control signals will not count quiet periods in between
transmissions.
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6.2.2. Test Procedures

6.2.2.1.When a radar Burst with a level equal to the DFS Detection Threshold +

1dB is generated on the operating channel of the U-NII device. A U-NII
device operating as a Client Device will associate with the Master of
channel. Stream the MPEG test file from the Master Device to the Client
Device on the selected channel for entire period of the test. At time to
the radar waveform generator sends a Burst of pulses for each of the radar
types at Detection Threshold + 1dB.

6.2.2.2.0bserve the transmissions of the EUT at the end of the radar Burst on the

Operating channel. Measure and record the transmissions from the EUT
during the observation time [Channel Move Time]. One 10 Second plot
bee reported for the short Pulse Radar type 1-4 and one for the Long Pulse
Radar Type test in a 22 second plot. The plot for the Short Pulse Radar
types start at the end of the radar burst. The Channel Move Time will be
calculated based on the plot of the short Pulse Radar Type. The Long
Pulse Radar Type plot show the device ceased transmissions within the 10
second window after detection has occurred. The plot for the Long Pulse
Radar type should start at the beginning of the 12 second waveform.

6.2.2.3.0bserve the transmissions of the EUT at the end of the radar Burst on the

Operating channel. Measure and record the transmissions from the EUT
during the observation time [Channel Move Time]. One 10 Second plot
bee reported for the short Pulse Radar type 1-4 and one for the Long Pulse
Radar Type test in a 22 second plot. The plot for the Short Pulse Radar
types start at the end of the radar burst. The Channel Move Time will be
calculated based on the plot of the short Pulse Radar Type. The Long
Pulse Radar Type plot show the device ceased transmissions within the 10
second window after detection has occurred. The plot for the Long Pulse
Radar type should start at the beginning of the 12 second waveform.

6.2.2.4.Measure the EUT for more than 30 minutes following the channel

close/move time to verify that the EUT does not resume only
transmissions on this channel.
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6.2.3. Test Result

Applicability of DFS Requirement During Normal Operation
6.2.3.1.Channel Closing Transmission Time & Channel Move Time (PASS)

U-NII-2A Band

U-NI1-2C Band

20MHz

20MHz

Test Date : Jul.16, 2024

Test Date : Jul.16, 2024

(=)

Spectrum 1]

Ref Level 0.00 dBm @ RBW 3 MHz

(=]

Spectrum k]
Ref Level 0.00 dEm

@ RBW 3 MHz

o ALl 10 d8 & SWT 12 5 VBW 3 MHz o ALt 10d8 @ SWT 12 5 VBW 3 MHz
SGL SGL
@17k Cirw (@ 1Pk Cirw
D11l 28.29 dp| D1[1] 28.33 dB
10.000000 §| 10.000000 s|
-10 dBm ma[1] 32.86 dBm 10 d Mi[1] -33.83 dBm|
1.390500 5| 1.093875 5|
-20 -20 d|
= -30 dBm-t

[

=70 -70 di
80 di -80 di
=90 di -390 di
CF 5.26 GHz 32001 pts —2 s/ CF 5.5 GHz 32001 pts 1.2 5/
)il Ready HRRARRRE 4 il )| Ready HRNERRE Y
Channel move time <10 S Channel move time <10 S
Spectrum | [=] | (spectrum #) [=2)
Ref Lavel 0.00 deém ® RBW 3 MHz Ref Level 0.00 d&m ® RBW 3 MHz
fo AL 10dE & SWT 125 VBW 3 MHz j= Att 10dE & SWT 125 VBW 3 MHz
SGL SGL
@ LPk Clrw @ 1Pk Clrw
D1[1] 28.29 dB)| Di[1] 28.33 dB
10.000000 s 10.000000 s|
20 df M1[1] 32.86 dBm| 204 Mi[1] 33.83 dBm
™M 1.390500 s| I 1.093875 s|
_40 dBr I -40 dey
g 11 . I r
80 06 - 80 dem—y
51 1
CF 5.26 GHz 32001 pts 125/ CF 5.5 GHz 32001 pts 125/
Marker Peak List Marker Peak List
No | X-value | ¥-value | mo | X-value | Y-value I[= No_| %-value | ¥-value | ne | X-value | ¥-value &
6 1.395750 5 -33.102 dém 20 1.492125 ¢ -42.260 dBm 4 1.119000 & -47.506 dBm 15 1.120500 = -49.531 dBm
7 1.865250 5 46.974 dBm 21 17116875 5 49.321 dBm I 5 1.175000 5 -48.432 dem 16 1159500 < -45.563 cBm .
8 2.121750 5 -47.176 dBm 22 2.019000 = -49.481 dBm 6 1.453500 5 -43.487 dBm 17 1.099125 = -49.652 dBm
a 2.091250 5 ~47.858 dbm 23 1,441875 5 -45.916 dém 7 1.857875 5 48.570 dem 18 1,450500 5 43.705 dbm
10 1.462125 5 -48.096 dBm 24 1.404375 = -50.042 dBm [ 1.148375 ¢ -49.664 dBm 12 1.348125 5 -49.761 dBm
11 1.471500 s -48.592 dBm 25 1431750 5 -50.091 dBm | | [] 1.552875 5 -48.997 dBm 20 1.962750 s -49.878 dBm  |=
12 1.401750 5 -48.603 dBm 26 1.507125 5 -50.147 dém 10 1.655250 & -49.024 dBm 21 1.246125 5 -49.932 dBm
13 1411875 5 ~48.718 dbm 27 1,474500 5 -51.652 dém 1 1.760625 5 -49.139 dBm 22 1.143375 5 -50.633 dBm
14 1.509500 ~48.850 oBm 28 ===l =
:t Ready FERARERND i K Ready WRRRRRRRD WA 4
Channel Closing Transmission Time Calculated Channel Closing Transmission Time Calculated
Sweep Time(S) sec 12 Sweep Time(S) sec 12
Sweep points (P) 32001 Sweep points (P) 32001
Number of Sweep points in 10 sec (N) | 27 Number of Sweep points in 10 sec (N) | 22
Channel Closing Time (C) 10.12ms Channel Closing Time (C) 8.25ms

Channel closing time is calculated from C=N*
dwell; where dwell is the occupancy time per
sweep point calculated by the formula:
dwell=S/P. N is the number of sweep points
indicating transmission after S1; where S1 is
the radar signal detected.

Channel closing time is calculated from C=N*
dwell; where dwell is the occupancy time per
sweep point calculated by the formula:
dwell=S/P. N is the number of sweep points
indicating transmission after S1; where S1 is
the radar signal detected.
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U-NII-2A Band

U-NI1-2C Band

40MHz

40MHz

Test Date : Jul.16, 2024

Test Date : Jul.16, 2024

Spectrum }] [%] Spectrum k] o
Ref Level 0.00 dBm & RBW 3 MHz Ref Level 0.00 dEm & RBW 3 MHz
b AL 10 dB & SWT 12 5 VBW 3 MHz o At 10dB & SWT 125 VBW 3 MHz
el saL
@ LPk Clrw @ 1Pk Clrw
D1[1] 28.91 dp| Di[1] 27.34 dB|
10.000000 s 10.000000 s|
-10 dBm Mi[1] 33.31 dBm -10 di M1[1] -33.88 dBm)|
1.369500 s| 1.293000 s|
=20 -20 d|
-30 -30 d 3
I \
.y |
70 704d
-£0 di -80 di
-90 -0 d
CF 51-'1-’(5'"2‘_r 32001 pts — 1.2s/ CF 5.51 GHz 32001 gfs 1.2s/
Ready ANNARERED W8 y n ] ready ™) 4
Channel move time <10 S Channel move time <10 S
Spectrum &] @ Spectrum k] o
Ref Level 0.00 d&m = RBW 3 MHz Ref Level 0.00 dam = RBW 3 M-z
fo AL 10dE & SWT 125 VBW 3 MHz j= Att 10dE & SWT 125 VBW 3 MHz
SGL SGL
@ LPk Clrw @ 1Pk Clrw
DI[1] 28.91 dp| Dil1] 27.34 dp)|
10.000000 s 10.000000 s|
o mil1] 33.31 dBm| 20d Mi1[1] 33.88 dBm)
M1 1.369500 | 1) 1.293000 s|
a0 der 0 dom—]]
80 06 ‘20 dam—
SI. ‘.\
CF 5.7 GHz 32001 pts 125/ CF 5.51 GHz 32001 pts 125/
Marker Peak List Marker Peak List
No | X-value | Y-value | no | X-value | ¥-value [« No | %-value | ¥-value [T X-value | ¥-value E
4 1.562750 5 -47.915 dBm 18 1.600500 = -48.375 dBm 3 1.206750 5 -34.110 dBm 19 1.573875 5 -49.307 dBm
1.381500 s 48.561 dBm 17 2.077500 5 49.398 dbm . 5 1.298250 5 -34.142 dem 20 1983375 5 -45.336 cBm I
[} 1.422750 5 -48.850 dBm 18 1.667625 5 -49.474 dBm 1.209375 5 -34.144 dBm 21 1.676625 5 -49.370 dBm
7 1.936375 5 ~43.861 dbm 18 1462975 5 -49.553 dBm 8 1.300875 5 34.156 dém 22 1.881375 5 43.401 dbm
L] 2.055375 5 -48.896 dBm 20 1.385250 = ~49.580 dBm 2 1.294125 5 -34.196 dBm 23 1.779000 = -439.404 dBm
[l 1.975125 5 ~48,941 dBm 21 1878750 5 -49.690 dim | = 10 2.205375 5 ~47.143 dém 24 1389125 5 -49.422 oBm | | =
10 1.651500 5 -48.977 dBm 22 1.770000 5 -49.735 dém 11 1.364625 & -47.853 dBm 25 1.330875 5 -49.510 dBm
11 2.407875 5 -49.071 dém 23 1.415250 5 -50.085 dBm 12 1.330875 5 -48.071 dBm 26 2,188500 s -43.582 dBm
12 2179875 5 -49.137 dBm 24 2097750 5 -50.187 dém 13 2.156000 & -43.614 dém 27 1.982250 5 -42.715 dBm
e 14 2.085750 s -48.962 dBm 28 1471500 s -49.854 dBm 3
2ig Roady TR )i ul 2
Did P Ready BARNNRRN 4
Channel Closing Transmission Time Calculated Channel Closing Transmission Time Calculated
Sweep Time(S) sec 12 Sweep Time(S) sec 12
Sweep points (P) 32001 Sweep points (P) 32001
Number of Sweep points in 10 sec (N) | 24 Number of Sweep points in 10 sec (N) | 28
Channel Closing Time (C) 9.00ms Channel Closing Time (C) 10.50ms

Channel closing time is calculated from C=N*
dwell; where dwell is the occupancy time per
sweep point calculated by the formula:
dwell=S/P. N is the number of sweep points
indicating transmission after S1; where S1 is
the radar signal detected.

Channel closing time is calculated from C=N*
dwell; where dwell is the occupancy time per
sweep point calculated by the formula:
dwell=S/P. N is the number of sweep points
indicating transmission after S1; where S1 is
the radar signal detected.
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U-NII-2A Band

U-NII-2C Band

80MHz

80MHz

Test Date : Jul.16, 2024

Test Date : Jul.16, 2024

Spectrum }] [%] Spectrum k] o
Ref Level 0.00 dBm ® RBW 3 MHz Ref Level 0.00 dBém ® RBW 3 MHz
e ALL 10 dB & SWT 12 ¢ VBW 3 MHz o ALt 10 dB @ SWT 12 5 VBW 3 MHz
SGL SGL
|@ 1Pk Clrw @ 1Pk Clrw
Di[1] 29.14 dB)| Di[1] 26.65 dB)|
10.000000 s| 10.000000 s|
-10 dBm Mi[1] 33.25 dBm)| -10 di M1[1] -34.05 dBm)|
1.240500 s| 1.405125 s|
=20 -20 d
30 -30 di T
-40 -40 d| I
-70 -70 di
-B0 di -80 di
=60 di -30 dl
CF 5.29 UH{7 32001 pts — 1.25/ CF 5.53 GHz 32001 grs 1.2s/
Ready ([ [1111]]] “ // il )' Ready WRREEE R %
Channel move time <10 S Channel move time <10 S
Spectrum &] @ Spectrum k] o
Ref Lavel 0.00 deém ® RBW 3 MHz2 Ref Level 0.00 d&m @ RBW 3 MHz
o ALL 10dBE & SWT 125 VBW 3 MHz = Att 10dB & SWT 125 VBW 3 MHz
SGL SGL
|@ 1Pk Clrw @ 1Pk Clrw
D1[1] 29.14 dB Di[1] 26.65 dB
10.000000 s 10.000000 s|
o0 d M1[1] 33.25 dBm| 20d Mi[1] 34.05 dBm
A 1.240500 s 1.405125 5|
-40 dBr -40 dBr
-80 dB -80 di
1 |
i
CF 5.29 GHz 32001 pts 1.25/ CF 5.53 (}HzI 32001 pts 1.2s/
Marker Peak List Marker Peak List
No | X-value | Y-value | no | X-value | Y-value I[= No_| %-value | ¥-value | ne | X-value | ¥-value T3
4 1.243125 s -33.649 dEm 16 1882125 s -49.875 dBm [ 1.406625 s -34.144 dBm 21 2,137500 5 -40.478 dbm
1.247250 s 33,661 dBm 17 1,984500 s 49.972 dBm . 7 1.416000 5 -34.148 dBm 22 2034375 5 -49.533 dBm
] 1.248B375 5 -33.735 dBm 18 16773755 -50.003 dBm 2 1.418B625 & -34.189 dBm 23 1.460250 = -40.570 dBm
T 1.245750 s -33.747 dBm 18 1.575000 s -50.004 dBém 9 1.413000 s 34.222 dBm 24 1.522500 s 49,606 dBm
L] 1.486625 5 -47.830 dBm 20 1779750 5 -50.201 dBm 10 1.409250 s -34.222 dBm 25 1.816875 5 -49.609 dBm
9 1.865750 5 -48.289 dBm 21 1,250625 5 -50.499 dém || = 11 1.410375 s -34.293 dém 26 1.624875 5 -49.811 dBm | —
10 1.680000 s -49.000 dBm 22 1.366875 5 -50.665 dBm 12 1.489875 & -47.677 dBm 27 1.727250 £ -40.840 dBm |
11 2.192250 s -49.090 dém 23 2086875 5 -50.814 dBm 13 1.470375 s -47.928 dBm 28 1.420125 s -49.949 dbm
1z 1.987500 s -49.500 dBm 24 1.267500 5 -50.979 dBm 14 1.429750 ¢ -43.576 dBm 20 1,932000 5 -50.122 dBm
b 15 1.430250 s -489.794 dBm 30 1440000 s -50.210 dBm 3
:": Ready BRRRRERRD 4 K Ready T ) V)
Channel Closing Transmission Time Calculated Channel Closing Transmission Time Calculated
Sweep Time(S) sec 12 Sweep Time(S) sec 12
Sweep points (P) 32001 Sweep points (P) 32001
Number of Sweep points in 10 sec (N) | 24 Number of Sweep points in 10 sec (N) | 30
Channel Closing Time (C) 9.00ms Channel Closing Time (C) 11.25ms

Channel closing time is calculated from C=N*
dwell; where dwell is the occupancy time per
sweep point calculated by the formula:
dwell=S/P. N is the number of sweep points
indicating transmission after S1; where S1 is
the radar signal detected.

Channel closing time is calculated from C=N*
dwell; where dwell is the occupancy time per
sweep point calculated by the formula:
dwell=S/P. N is the number of sweep points
indicating transmission after S1; where S1 is
the radar signal detected.
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6.2.3.2.Non-Occupancy period (PASS)

EUT : Tablet PC

M/N : 8188G

Test date: 2024-07-19

Pressure: 101.5+1.0kpa

Humidity:50.1£3.0%

Tested by: THOMAS

Test site: RF site

Temperature:23.7£0.6 C

Test Frequency

Signal
Bandwidth

Radar Test
Signal

Non-Occupancy period

Limit

U-NI1-2A Band
(within 5250 MHz
to 5350 MHz
band)

5260 MHz

20MHz

> 30min

>30min

U-NI1-2A (within
5250 MHz to 5350
MHz band)
5270MHz

40MHz

> 30min

>30min

U-NTI-2A (within
5250 MHz to 5350
MHz band)
5290MHz

80MHz

> 30min

>30min

Conclusion : Pass

Test Frequency

Signal
Bandwidth

Radar Test
Signal

Non-Occupancy period

Limit

U-NI1-2C Band
(within 5470 MHz
to 5725 MHz
band)

5500 MHz

20MHz

> 30min

>30min

U-NI1-2C Band
(within 5470 MHz
to 5725 MHz
band)
5510MHz

40MHz

> 30min

>30min

U-NI1-2C Band
(within 5470 MHz
to 5725 MHz
band)
5530MHz

80MHz

> 30min

>30min

Conclusion : Pass
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U-NII-2A Band

U-NII-2C Band

20MHz

20MHz

Test Date : Jul.19, 2024

Test Date : Jul.19, 2024

Spectrum # | t Spectrum # =
Ref Level 0.00 dém © RBW 3 MHz Ref Level 0.00 dém © RBW 3 MHz
o ALl 10 d8 & SWT 1920 & VBW = MHZ o ALt 10 d8 @ SWT 1920 s VBW 3 MHz
SGL SGL
(@ 1Pk Cirw (@ 1Pk Cirw
D11l 34.97 dp| D1[1] -35.25 d)
1800.0000 1800.0000 s
-10 ¢B Mi[1] 22.08 dBm -10 M1[1] -21.64 dBm|
60,9000 5 63.0000 5
'l 4
30 di -30
. i
T Ll H[ 1L
50 50
70 d -70
-0 =0
60 di a0
CF 5.26 GHz 32001 pts _19?-0 5/ CF 5.5 GHz 32001 pts _192 05/
T Ready  WNNANRRND W A )i [ Ready WRNNNNARN Wl 4
Dat 9.JUL.2024  10:55:39 Date: 18.JUL.2024 24138
Test Date : Jul.19, 2024 Test Date : Jul.19, 2024
Spectrum # | t Spectrum # =
Ref Level 0.00 dém © RBW 3 MHz Ref Level 0.00 dém © RBW 3 MHz
o ALl 10 d8 & SWT 1920 & VBW = MHZ o ALt 10 d8 @ SWT 1920 s VBW 3 MHz
SGL SGL
@17k Cirw @17k Cirw
D11l 35.18 dp| D1[1] -34.59 dp)
1800.0000 §| 1800.0000 s|
10 dB M1[1] 21.96 dBm -10 M1[1] -22.23 dBm|
59.8800 s 60.0000 s
i
20 d
I i ‘
f iy
-0 60
o d 70
80 di 80
-90 dl -0
CF 5.27 GHz 32001 pts 19205/ CF 5.51 GHz 32001 pts 192,05/
T Ready  WNNANRRND W A )i [ Ready WRNNNNARN Wl 4
Dat $.JUL.2024  11:35:06 Date: 18.0UL.2024 14:12:14
Test Date : Jul.19, 2024 Test Date : Jul.19, 2024
Spectrum # | t Spectrum # =
Ref Level 0.00 dém © RBW 3 MHz Ref Level 0.00 dém © RBW 3 MHz
o ALl 10 d8 & SWT 1920 & VBW = MHZ o ALt 10 d8 @ SWT 1920 s VBW 3 MHz
SGL SGL
@17k Cirw @17k Cirw
D11l 35.14 dp| D1[1] -34.78 dp)
1800.0000 §| 1800.0000 s|
10 dB M1[1] 21.66 dBm -10 M1[1] -22.04 dBm|
60.6000 5 59.7000 s
o 2
-3 -3
o
N . . . ‘
-60 60 =
o d 70
80 di 80
-90 dl -0
CF 5.29 GHz 32001 pts _19?-0 5/ CF 5.53 GHz 32001 pts _192 05/
T Ready  WNNANRRND W A )i [ Ready WRNNNNARN Wl 4
D TUL.2024 12:1 o 4:48:31
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